




Type Flat earloop type

Structure Consisting of mask body, mask band and nose clip

Material PP non woven fabric, rubber band

Instruction Turn folded side out, nose bar side up

Quality Standard ISO 13485, ISO 9001, CE (EN 14683:2019 – type II)

Four layers 
material

1st non-woven spun bond, 30-35gsm (+/-1)
2nd melt-blown paper, 25gsm (+/-1)
3rd white non-woven spun bond, 30-35gsm (+/- 1)

External size Length 140mm +/- 1mm
Width 95mm +/- 1mm

Recommended 
Using Time 4 – 6 hours

Validity 2 years

Storage 
Condition Keep in seal, cool and dry condition















Test Report No. VNT/T(A)/20/005533
Dated 23-06-2020

Note: (1) General Terms & Conditions as mentioned overleaf, (2) the test report shall not be reproduced except in full without the written approval of the
laboratory. Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a
single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further
details, please see testing and certification regulation, chapter A-3.4.

Disclaimer Measurement Uncertainty:
Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties.
Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/ICE 17025
requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL

Laboratory:
TÜV SÜD Vietnam Co. Ltd.
Lot III-26, 19/5A Street, Industry Group III,
Tan Binh I.P, Tay Thanh Ward, Tan Phu District,
Ho Chi Minh City, Vietnam

                                           Phone :084-28-62678506
                                           Fax :084-28-62678511
                                           E-Mail:softlines-laboratory@tuv-sud.vn
                                           Url : www.tuv-sud.vn
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Applicant : ORGANIC MINH ANH COSMETIC MEDICINE CO. LTD.
44 – 46 Tran Hung Dao, Pham Ngu Lao Ward, District 1, Ho Chi

Minh City, Vietnam.

Attention
Mail box

:
:

Mr. Pham Thai Duy Tan

phamthaiduytan9988@gmail.com

Test Sample : Received on 22/06/2020

Test Period
Sample Description
Color

Buyer

:
:
:

:

From 22/06/2020 to 23/06/2020

NON WOVEN FABRIC

Sample 1: Red / White

Sample 2: Pink / White

Sample 3: Blue / White

-

Product Type/ End Use : FACE MASK (FOR KIDS)

Fiber Content
Fabric Weight
No. of Sample
Supplier
Country of Origin
Country of Destination
Season

:
:
:
:
:
:
:

-

-

-

-

-

-

-

Note: the submitted samples are Not Drawn by the Laboratory
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Result summary/ Conclusion:

Test Parameters
Conclusion

Sample 1 Sample 2 Sample 3

Azo Dyes Refer to result Refer to result  Refer to result

TÜV SÜD Vietnam
TÜV SÜD Group

Checked by Authorized by

Nguyen Thuy Long An
Report Reviewer

Nguyen Minh Truc
Head – Chemical Lab (Non – Food)
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1. Sample description

Description Picture

Sample 1: NON WOVEN FABRIC

Color: Red / White

Sample 2: NON WOVEN FABRIC

Color: Pink / White

Sample 3: NON WOVEN FABRIC

Color: Blue / White

2. Material analysis (As Identified by Lab)

Component Material Color Mat. No.

Sample 1 Print on Non-woven fabric Red / White 001
Sample 2 Print on Non-woven fabric Pink / White 002
Sample 3 Print on Non-woven fabric Blue / White 003
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3.      Test Result

3.1     Azo dyes

Reference to BS EN ISO 14362-1:2017 and BS EN ISO 14362-3:2017 to detect 4-aminoazobenzene.

Analysis was conducted with GC-MS/UHPLC-DAD

Compounds CAS No.
Result [ppm] Client’s

Requirement [ppm]001+002+003
4-Aminobiphenyl 92-67-1 N.D.

-

Benzidine 92-87-5 N.D.
4-Chlor-o-toluidine 95-69-2 N.D.
2-Naphthylamine 91-59-8 N.D.
o-Aminoazotoluene 97-56-3 N.D.
2-Amino-4-Nitrotoluene 99-55-8 N.D.
p-Chloroaniline 106-47-8 N.D.
2,4-Diaminoanisole 615-05-4 N.D.
4,4’-Diaminodiphenylmethane 101-77-9 N.D.
3,3'-Dichlorbenzidine 91-94-1 N.D.
3,3'-Dimethoxybenzidine 119-90-4 N.D.
3,3'-Dimethylbenzidine 119-93-7 N.D.
3,3'-Dimethyl-
4,4’diaminodiphenylmethane 838-88-0 N.D.

p-Cresidine 120-71-8 N.D.
4,4'-Methylen-bis-(2-chloroaniline) 101-14-4 N.D.
4,4'-Oxydianiline 101-80-4 N.D.
4,4'-Thiodianiline 139-65-1 N.D.
o-Toluidine 95-53-4 N.D.
2,4-Toluylenediamine 95-80-7 N.D.
2,4,5-Trimethylaniline 137-17-7 N.D.
2,4-Xylidine 95-68-1 N.D.
2,6-Xylidine 87-62-7 N.D.
2-Methoxyaniline (o-Anisidine) 90-04-0 N.D.
4-Aminoazobenzene 60-09-3 N.D.

Note:

1. N.D. = Not Detected (< Reporting limit)

2. Reporting limit = 5 mg/kg

3. Test result for 4-aminoazobenzene (CAS no.: 60-09-3) is considered as “not detected” (i.e. <5

mg/kg) since both aniline and/or 1,4-phenylenediamine is not found (i.e. <5 mg/kg) by mentioned

test method.

-End of Test Report-



Test Report No. VNT/T(A)/20/005643
Dated 26-06-2020

Note: (1) General Terms & Conditions as mentioned overleaf, (2) the test report shall not be reproduced except in full without the written approval of the
laboratory. Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a
single examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further
details, please see testing and certification regulation, chapter A-3.4.
Disclaimer Measurement Uncertainty:
Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values without any considerations of measurement uncertainties.
Please note, every test method has a measurement uncertainty which has been evaluated by the laboratory according to ISO/ICE 17025
requirements. By taking measurement uncertainties into account it might happen that measured values can neither be assessed as PASS nor as FAIL
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Applicant : ORGANIC MINH ANH COSMETIC MEDICINE CO., LTD.
44 – 46 Tran Hung Dao, Pham Ngu Lao Ward, District 1, Ho Chi

Minh City, Vietnam.

Attention
Mail box

:
:

Mr. Pham Thai Duy Tan

phamthaiduytan9988@gmail.com

Test Sample : Received on 25/06/2020

Test Period
Sample Description
Color
Buyer

:
:
:
:

From 25/06/2020 to 26/06/2020

FACE MASK (FOR KIDS)

-

-

Product Type/ End Use : -

Fiber Content
Fabric Weight
No. of Sample
Supplier
Country of Origin
Country of Destination
Season

:
:
:
:
:
:
:

-

-

-

-

-

-

-

Note: the submitted samples are Not Drawn by the Laboratory
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Result summary/ Conclusion:

Test Parameters Conclusion

Extractable Heavy Metals Pass

TÜV SÜD Vietnam
TÜV SÜD Group

Checked by Authorized by

Nguyen Thuy Long An
Report Reviewer

Nguyen Minh Truc
Head – Chemical Lab (Non – Food)
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1. Sample description

Description Picture

Sample A: FACE MASK (FOR KIDS)

2. Material analysis (As Identified by Lab)

Component Material Color Mat. No.

Sample A

Outside Non-woven fabric w/print White/ Pink 001
Middle layer Non-woven fabric White 002

Skin-contact layer Non-woven fabric White 003
Lace of Mask Elastic White 004
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3.      Test Result

3.1 Extractable Heavy Metals

Reference to EN 16711-2: 2015 and analysis by ICP-MS

Test parameter Result [mg/kg] Specification [mg/kg]
003

Antimony (Sb) N.D. 5.0
Cadmium (Cd) N.D. 0.1
Arsenic (As) N.D. 0.2
Chromium (Cr) N.D. 1.0
Lead (Pb) N.D. 1.0
Mercury (Hg) N.D. 0.02
Cobalt (Co) N.D. 1.0
Copper (Cu) N.D. 25.0
Nickel (Ni) N.D. 1.0

Note:
1. N.D. = Not Detected (< Reporting Limit)

2. Reporting limit for Hg = 0.02 mg/kg

Reporting limit for Cd = 0.05 mg/kg

Reporting limit for As, Pb = 0.1 mg/kg

Reporting limit for Cr, Co, Ni = 0.5 mg/kg

Reporting limit for Sb = 1 mg/kg

Reporting limit for Cu = 5 mg/kg

-End of Test Report-
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